

Our Ref: SW/LS/BR 12 June 2017

<u>Report 297528/3</u> <u>Page 1 of 2</u>

Oniro B.V Postbus 180, 3700 AD Zeist

Contact: Vincent

\_\_\_\_\_

DATE RECEIVED : 18 MAY 2017
QUALITY/REFERENCE : FABRIXX WOOL
REPUTED FIBRE CONTENT : NOT GIVEN
SUPPLIER : ONIRO BV
FABRIC DESCRIPTION : WOVEN

END USE : UPHOLSTERY

ORDER NUMBER : 3052017

PERFORMANCE STANDARD : GENERAL

REQUEST: Flammability in accordance with IMO 2010 FTP CODE ANNEX 1 PART

COMMENTS: See report

S. WISEMAN LABORATORY DIRECTOR

l Sheridan

L. SHERIDAN LABORATORY MANAGER

This report shall not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.

\*This test has been sub-contracted





Our Ref: SW/LS/BR 12 June 2017

<u>Report 297528/3</u> <u>Page 2 of 2</u>

## Flammability in accordance with IMO 2010 FTP CODE ANNEX 1 PART 8

## **Conditioning**

A minimum of 96 hour at 50±5% relative Humidity, 23±2°C

## Report

The following test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

Ignition Source	Observations	Result
Smouldering	No flaming of progressive smouldering was observed within one hour of	Pass
Cigarette	placement of the cigarettes	
Propane flame	Flaming ceased within the specified two minute period after removal of	Pass
	the propane and no progressive smouldering occurred.	

**Note:** A 20-22 kg/m³ non-fire retardant polyurethane foam was used as the filling.